

Certificate

Report No: 418018-010-0004
Date: 2016/07/20

Technical Report

Requester: Wipakorn Chaiyapornchai
No. 7, Sukhumvit Road, 10th Floor, Bangkok, Thailand

Ref. No.: W-2016

Sample No.: Same as the order

Test Object: The rubber stamps, complete assembly and individual stamps
Product Name: Ink Stamp
Product Model: W-2016



Test Specification: BS 6800:1999/EN60073:2002 and its latest amendments
2016/04/02

Tested Items: Rubber stamps in EN 60073:2002, EN 60073:2002+A1:2004, EN 60073:2002+A2:2005, EN 60073:2002+A3:2006, EN 60073:2002+A4:2007, EN 60073:2002+A5:2008, EN 60073:2002+A6:2009, EN 60073:2002+A7:2010, EN 60073:2002+A8:2011

Test Result: Passed the specified test requirements

Conclusion: All samples tested passed the requirements of the standard.

Remarks:
1. The rubber stamps are in good condition.
2. The rubber stamps are made of natural rubber.
3. Sample identification is correct.
4. All test results are in accordance with the standard.

intertek
Test Verification of Conformity
Verification Number: 181018PSA-4-2

The product has been tested and found to conform to the requirements of the standard BS 6800:1999/EN60073:2002 and its latest amendments. The product is therefore deemed to be in conformity with the standard.

Product Name: Ink Stamp
Product Model: W-2016

Manufacturer: Wipakorn Chaiyapornchai
No. 7, Sukhumvit Road, 10th Floor, Bangkok, Thailand

Tested Items: Rubber stamps in EN 60073:2002, EN 60073:2002+A1:2004, EN 60073:2002+A2:2005, EN 60073:2002+A3:2006, EN 60073:2002+A4:2007, EN 60073:2002+A5:2008, EN 60073:2002+A6:2009, EN 60073:2002+A7:2010, EN 60073:2002+A8:2011

Test Result: Passed the specified test requirements

Conclusion: All samples tested passed the requirements of the standard.

Remarks:
1. The rubber stamps are in good condition.
2. The rubber stamps are made of natural rubber.
3. Sample identification is correct.
4. All test results are in accordance with the standard.

intertek
Test Verification of Conformity
Verification Number: 181018PSA-4-2

The product has been tested and found to conform to the requirements of the standard BS 6800:1999/EN60073:2002 and its latest amendments. The product is therefore deemed to be in conformity with the standard.

Product Name: Ink Stamp
Product Model: W-2016

Manufacturer: Wipakorn Chaiyapornchai
No. 7, Sukhumvit Road, 10th Floor, Bangkok, Thailand

Tested Items: Rubber stamps in EN 60073:2002, EN 60073:2002+A1:2004, EN 60073:2002+A2:2005, EN 60073:2002+A3:2006, EN 60073:2002+A4:2007, EN 60073:2002+A5:2008, EN 60073:2002+A6:2009, EN 60073:2002+A7:2010, EN 60073:2002+A8:2011

Test Result: Passed the specified test requirements

Conclusion: All samples tested passed the requirements of the standard.

Remarks:
1. The rubber stamps are in good condition.
2. The rubber stamps are made of natural rubber.
3. Sample identification is correct.
4. All test results are in accordance with the standard.

intertek
Test Verification of Conformity
Verification Number: 181018PSA-4-2

The product has been tested and found to conform to the requirements of the standard BS 6800:1999/EN60073:2002 and its latest amendments. The product is therefore deemed to be in conformity with the standard.

Product Name: Ink Stamp
Product Model: W-2016

Manufacturer: Wipakorn Chaiyapornchai
No. 7, Sukhumvit Road, 10th Floor, Bangkok, Thailand

Tested Items: Rubber stamps in EN 60073:2002, EN 60073:2002+A1:2004, EN 60073:2002+A2:2005, EN 60073:2002+A3:2006, EN 60073:2002+A4:2007, EN 60073:2002+A5:2008, EN 60073:2002+A6:2009, EN 60073:2002+A7:2010, EN 60073:2002+A8:2011

Test Result: Passed the specified test requirements

Conclusion: All samples tested passed the requirements of the standard.

Remarks:
1. The rubber stamps are in good condition.
2. The rubber stamps are made of natural rubber.
3. Sample identification is correct.
4. All test results are in accordance with the standard.